
Installation Instructions
10-0201 - 10-0202 - 10-0209 -  Front Axle Slider kit

Parts included
 1. Two stainless steel M8 bolts, and washers (in bag with threadlocker)
 2. One orange aluminum axle rod 
 3. Two UHMW pucks (some kits have pucks specifically for the left and right)

Tools required
 1. 5mm Allen wrench
 2. About 5min. of your time

Installation
  Note: DO NOT loosen fork pinch bolts before, during or after the installation of the axle sliders!  Check that wheel does not  
  bind and has free play after installation! 
 1. Attatch rod to slider puck using a drop of the supplied threadlocker, one (1) washer, and one (1) M8 bolt. 
 2. Insert rod through axle, fasten second slider puck to rod using remaining hardware.
 3. Tighten axle slider bolts to 10ft lbs. (14 Nm)
    4.   Go ride, and tell all your friends about SpeedyMoto!

13339 ne Airport Way
         Suite 400
 Portland, Or 97230
    1-866-375-0727

www.speedymoto.com

Installation Instructions
10-0201 - 10-0202 - 10-0209 -  Front Axle Slider kit

Parts included
 1. Two stainless steel M8 bolts, and washers (in bag with threadlocker)
 2. One orange aluminum axle rod 
 3. Two UHMW pucks (some kits have pucks specifically for the left and right)

Tools required
 1. 5mm Allen wrench
 2. About 5min. of your time

Installation
  Note: DO NOT loosen fork pinch bolts before, during or after the installation of the axle sliders!  Check that wheel does not  
  bind and has free play after installation! 
 1. Attatch rod to slider puck using a drop of the supplied threadlocker, one (1) washer, and one (1) M8 bolt. 
 2. Insert rod through axle, fasten second slider puck to rod using remaining hardware.
 3. Tighten axle slider bolts to 10ft lbs. (14 Nm)
    4.   Go ride, and tell all your friends about SpeedyMoto!

13339 ne Airport Way
         Suite 400
 Portland, Or 97230
    1-866-375-0727

www.speedymoto.com



kcuP ediS tfeL - weiV liateD
) derobretnuoc si kcup fo edisnI(

tfeL

4

5

1
2

5

4

3

1 KCUP EDIS TFEL TNORF 1

2 KCUP EDIS THGIR TNORF 1

3  DOR ELXA EGNARO 1
4 wercS paC leetS sselniatS mm53 x 8M 2
5 rehsaW leetS sselniatS  8M 2

5

.ON METI REBMUN TRAP .YTQ



kcuP ediS tfeL - weiV liateD
) derobretnuoc si kcup fo edisnI(

tfeL

4

5

1
2

5

4

3

1 KCUP EDIS TFEL TNORF 1

2 KCUP EDIS THGIR TNORF 1

3  DOR ELXA EGNARO 1
4 wercS paC leetS sselniatS mm53 x 8M 2
5 rehsaW leetS sselniatS  8M 2

5

.ON METI REBMUN TRAP .YTQ


	10-0201_10-0202_10-0209.pdf
	996-998 Puck & Axle Rod Assembly_Esploded
	996-998 Puck & Axle Rod Assembly_Esploded

